4/20/04

DWG# CUTTERSG-7-8FTHD

REF.NO.

SO oo N OE WwwwN

10
10
11
11
11
2
12
13
14
14
15
16
17
18
18

A
A
A
B

- BACKBRACE REAR BOLT NUT 3/4

~ U-PLATE 7'

B DESCRIPTION __
AFRAME .
FLOATING DEVICE
BACK BRACE 6' 44" B
BACK BRACE 7' 50" B
'BACK BRACE &' 64"
TAILWHEEL AFRAME 49-1/2 _ )
TAILWHEEL HEIGHT ADJUSTER
DECK 6' TAPPERED
~ DECK 7' TAPPERED -
DECK 8 TAPPERED
TAILWHEEL HEIGHT ADJUSTER BOLT 3/4 X 2 #5 WIN&LW
"TAILWHEEL HEIGHT ADJUSTER BOLT NUT 3/4
‘TAILWHEEL HEIGHT ADJUSTER BOLT LOCKWASHER 3/4
GREASE FITTING )
" TW AFRAME BOLT 3/4 X 2 #5 W/N&LW

TW AFRAME BOLT NUT 3/4

TOP AFRAME BOLT LOCKWASHER 3/4
BACKBRACE REAR BOLT 3/4 X 2 #5 W/N&LW
~ BACKBRACE REAR BOLT LOCKWASHER 3/4
 BACKBRACE FLOAT BOLT 3/4 X 4 #5 W/LN
 BACKBRACE FLOAT BOLT LOCKNUT 3/4.
1-1/8 PULL PIN

'BOTTOM AFRAME BOLT 1 X 5 #5 WILN

'BOTTOM AFRAME BOLT LOCKNUT 1"

GEARBOX BOLT 3/4 X 3 #5 W/LN&LW
'GEARBOX BOLT LOCKNUT 3/4

GEARBOX BOLT LOCKWASHER 3/4

~ AFRAME FLOAT BOLT 3/4 X 5 #5 W/LOCKNUT
 AFRAME FLOAT BOLT LOCKNUT 3/4

U-PLATE &'

U-PLATES -
1-5/8 TAILWHEEL RETAINER

I N N N N U

B _\‘03 B BRNN = ala

_A_L_Lr\J:[\)NI\)[\)_L_.\,E

LOCKWASHER3/4IN

PART #

FLOATINGDEV (--7-%F T
BACKBRACESHDLMC

BACKBRACE7FTLMC

'BACKBRACESFTCUT

TWAFRAMEHD
TWHEIGHTADJHD

'CUTTERDECKBFTHD

CUTTERDECK7FTHD
CUTTERDECKSFTHD
HB3/4X2G5

NUT3/4
LOCKWASHER3/4IN
T7605

HB3/4X2G5

NUT3/4
LOCKWASHER3/4IN
HB3/4X2G5

NUT3/4
LOCKWASHER3/4IN
HB3/4XH- &5
NUT3/4REVLOCK

~ PULLPIN11/8X7

HB1X5G5

'NUT1INREVLOCK

HB3/4X3G5
NUT3/4REVLOCK

HB3/4X5G5

'NUT3/4REVLOCK

UPLATE1/2X12X24
UPLATE1/2X12X24
UPLATE1/2X12X36

‘TWYOKERET1-5/8

Equipment BOM's xls

Page 1



+ D CUTTER

/

At
THPPECED

1z

|

m._wo + w/

NuT < Lwy




)\p
9 oo

\
E™y
3 <

Ry
C7a;
D,S
= N @

@ TW AFRANE

Tw AFFs

Q

- SACK PEACE FLOOT
— EOUT e




DWGH# PTOSIZES(CLUTCH)
“DESCRIPTION | QIY. | _ PART#

13/86 SPLINEQR B , 1
_|CROSS KIT ) . R __p 2
OUTER TUBE YOKE - - 1 | ”
ELASTIC PIN OUTER o . o I
'OUTER TUBE - , __ﬂ 1 i
INNER TUBE _ - o R 1
ELASTIC PIN INNER -
INNER TUBE YOKE S __I_ R
) PLASTIC SHIELD (NOT SAME ON ALL UNITS - NEED TO KNOW PTO BRAND) |
10 |YOKE FLANGE
11 [SPRING i B R , , ]
12 BEARING 7 I R N

13 FRICTIONDISC (CLUTCH) 2 ...
14 HUB WITH FLANGE (2 BOLT) S ) - |____j 7T - o -

14 HUB WITH FLANGE (1 BOLT) ) - i B
15 COMPLETE BOLT _ , e __1 1
156 |COMPLETE BOLT 1 i
16 INTERNAL DISC B B - R e ,

7 PRESSURE PLATE , % 1 - I
i

18 COMPLETEBOLT - B
19 QR PIN (NOT SAME ON ALL UNITS - NEED TO KNOW PTO BRAND |

4/20/04 PTO BOM's.xls Page 1



4/20/04

DWGH# BLADECARRIER612-712-812

REF. NO - DESCRIPTION [ . * 1 A . PART#
1 BLADEBOLT W/N&LW i - 1 2 'SHORTBLADEBOL
2 |BLADECARRIERE" o e ~ BLADECARRIER612
| 2 |BLADECARRER7 - I |BLADECARRIER712 B

2 BLADECARRIERS' - - 1 BLADECARRIER812

3  BLADES6'4634 - - 2 FCUTTERBLADE45§4 B
3 |BLADES 7' 464-4 - ] 2  CUTTERBLADE4644
3 |BLADES 8 464-4 - ‘ 2 MTTERBLADE4644
" A HUB 120hp 15 SPLINE TAPPERED | 1 HUBKIT-60HP
I
é& D)

Stumpjumper BOM's.xls

—
—

—'—_g
E={—]

Page 1



4/20/04

DWGH# TWFORK1.625

REENO. [ DESCRPTION [ @, [ PART#
B FORK158 - ‘_ 1 | - -

2 ' TAILWHEEL AXLE WI/LN - 1 TWAXLEWX?7
2 NUTMINREVLOCK S I ~ 'NUT1INREVLOCK
| 3 FLATWASHER 158 - 1 FLATWASHER1SBI
~ 4 FORKHOLDER _ T i FHBOLT&MeX2 KB2[5Y2
4 |[FORKHOLDERNUT o X2 NUTSME MuT3/B

4 |FORKHOLDER COTTORPIN Tz - [cOTTORPINtMX2

5 NOTAT TAILWHEEL i 1 NOTATWHEEL4X8

A

Tailwheel Fork BOM's.xls

G2-

Page 1



4/20/04

DWG# TWHUB1INSEALEDBEARING

"REE.NO. ~  DESCRIPTION . Qry.  PART# |
1___|AUBWBEARINGS [ 1 HUBINCHSB
2 |sEALST .2  |TWHUBSEAL )

3 |BEARINGS 1"ROLLERTAPPERED |2 |[TWHUBBEARING

4  SPACERT" o .2 TWHUBSPACERS

5 12X 1HEXBOLT WLW FINETHREAD | A4 |HB1/2X1G2F o

5 12LOCKWASHER FOR 1/2 X 1 HEXBOLT FINE THREAD __\_ _ 4 LOCKWASHER1/2IN
6  BEARINGRACE = L2 TWHUBRACE
7 'GREASE FITTING 1 |T7605

Tailwheel Hub BOM's.xIs

4




